PATIENT INFORMATION LEAFLET

Chlorthalidone 6.25 /12.5/ 25 mg uncoated Tablets

CHLODON 6.25/12.5/25

Read all of this leaflet carefully before you start taking this medicine because it

p you.

< Keepthisleaflet. Youmay need toread itagain.

< Ifyou haveany further questions, ask your doctor or pharmacist.

<+ This medicine has been prescribed for you only. Do not pass it on to others. [t may harm
them, eveniiftheirsigns of llness are the same as yours.

< Ifyou getany side effects, talk to your doctor or pharmacist. This includes any possible
side effectsnot listed in this leaflet.

Whatisin thisleaflet:

1.What CHLODON is and what tis used for
2.Whatyou need toknow before you take CHLODON
3. How totake CHLODON

4.Possiblesideeffects

5.Howtostore CHLODON

6.Contents of the pack and otherinformation

1.What CHLODONisand what itis used for

CHLODONTablets belong toa group of medicines called thiazide diuretics. Thiazide diuretics
help to reduce the amount of water in your body. They do this by increasing the amount of
waterthat you pass as urine. They are sometimes called ‘water tablets.
CHLODONTabletsare used to:

< treathighblood pressure (hypertension)

< treatheartfailure

<+ helpreducetheflui jonthat occurs with
«+ treat diabetesinsipidus (a condition in which an individual produces large amounts of
dilute urine and is constantly thirsty).

rliver disease:

2.Whatyouneed to know before you take CHLODON

Donottake CHLODON

< Ifyouareallergicto CHLODON or sulpk id: hassul t leoranyofthe
otheringredients of this medicine

< Ifyouarenot passingany urineatall

< Ifyouhaveseverekidney orliverproblems

< Ifyou have low blood levels of potassium which can cause muscle weakness, muscle
twitching, orabnormal heartbeat

% If you have low blood levels of sodium which can cause tiredness, confusion, muscle
twitching, fits, orcoma

% If you have high blood levels of calcium which can cause loss of appetite, tiredness or
muscle weakness

< Ifyouhave everhad goutorkidney stones

< If you have Addison’s disease (which is a condition where your adrenal gland is not
producing enough steroids)

< Ifyouaretakinglithium.

Ifany of the above applies to you, orif you are not sure, speak to your doctor or pharmacist
before youtake CHLODON Tablets.

Warningsand precautions

Talktoyourdoctor, pharmacist or nurse before taking CHLODON Tablets:

< Ifyousufferfromany otherliverorkidney problems;

< Ifyouareonalow-saltdiet;

< Ifyousufferfrom diabetes mellitus (increased levels of sugarin the blood);

<+ Ifyou have high cholesterol levels;

< Ifyou haverecentlyhadananesthetic;

< Ifyouareelderly.

< If you experience a decrease in vision or eye pain. These could be symptoms of fluid
accumulation in the vascular layer of the eye (choroidal effusion) or an increase of
pressurein your eye and can happen within hours to a week of taking CHLODON Tablets.
This can lead to permanent vision loss, if not treated. If you earlier have had a penicillin
orsulphonamideallergy, you can be at higherrisk of developing this.

If any of the above applies to you, or if you are not sure, speak to your doctor or pharmacist
before you take CHLODONTablets.

Othermedicinesand CHLODONTablets

Tellyour doctor or ph istifyou are taking, h taken, ormight take any other
medicines This applies to medicinal products subject to medical prescription or those
obtained withouta prescription, especially:

< Other high blood pressure or heart has:

<+ ACEinhibitors (forexample, lisinopril)

<+ Beta-blockers (forexample propranolol hydrochloride)

< Methyldopa

<+ Vasodilators (forexample bosentan)

<+ (alcium channel blockers (for example amlodipine)

< Guanethidine

< Corticosteroids such as prednisolone or betamethasone - used to treat allergic and
inflammatory diseases and immune reactions

Adrenocorticotropic hormone (ACTH) - used to treat a number of different conditions,
including ulcerative colitis (a form of inflammatory bowel disease), Crohn’s disease (a
form of chronici y di andrh id arthriti

Corticosteroids such as prednisolone or betamethasone - used to treat allergic and
inflammatory diseases andimmunereactions

< (ytotoxicagentssuchas cyclophosphamid h totreat cancer
«+ Asthma treatments such assalbutamol orformoterol

< Amphotericin-used to treatinfections

«+ Carbenoxolone - used to treat ulcers

< Insulinand oth diab has chlorpropamide or glibenclamide

Digoxin—foranirregularheartbeat

Lithium - used totreat mentalillness

Anticholinergics such as atropine sulphate or hyoscine (butylbromide) - for abdominal
orstomach spasms or cramps

Colestyramine - used toreduce cholesterol levels and prevent heart disease

B3 i dtotreatF di viralinfections

Allopurinol - used to treat gout (a complextype of arthritis)

Non-steroidal anti-inflammatories (NSAIDs) such as aspirin or indometacin - used for
pain relieforrheumatism

2 Ciclosporin- used to treat rheumatic disease or skin complaints or afteratransplant

2 Cald Itsorvitamin D-used for therapy.

Please tell your doctor or pharmacist if you are taking or have recently taken/used any other
medicines, including medicines obtained without a prescription.

CHLODONTabletswithfood, drink andalcohol

Itis best to take CHLODON Tablets in the morning with food. Swallow your tablets whole
withadrink ofwater.

You should avoid low-salt diets. Taking CHLODON Tablets may reduce the amount of salt in
yourbody.

Ifyouare onalow-saltdiet checkwith your doctorfirst before taking CHLODON Tablets.

Pregnancyandbreast-feeding
Ifyou are pregnant or breast-feeding, think you may be pregnant or are planning to have a

baby, ask your doctor or pharmacist for advice king this medicine.

Pregnancy

Do not take CHLODON Tablets if you are pregnant or trying to become pregnant. Tell your
doctor, i I ifyoub p during treatment with CHLODONTablets.

Breast-feeding
Do not take CHLODON Tablets if you are breast-feeding because the active substance of
CHLODON. i milkand could harm your baby.

Drivingand usingmachines
CHLODON Tablets may cause dizziness. If you feel dizzy when you start taking these tablets,
donot drive or work with machinery until these effects have worn off.

3.Howtotake CHLODON Tablets

Always take this medicine exactly as your doctor or pharmacist has told you. Check with
yourdoctor or pharmacistifyou are not sure.

Your doctor will choose a suitable starting dose for your particular condition and monitor
your progress. Ifnecessary, this dose can be increased or reduced.

Whilst you are taking CHLODON Tablets, your doctor may want to carry outa number of tests
fromtime totime. Thisis quite usual and nothing to worry about.




Itis best to take CHLODON Tablets in the morning with food. Swallow your tablets whole
withadrinkofwater.

Adults

Theusual doses foradultsareasfollows:

Treatment with low-dose chlorthalidone 6.25 mg daily, significantly reduced mean 24-h
ABP as well as daytime and nighttime BP. Thus, low-dose chlorthalidone 6.25 mg could be
used as monotherapy for treatment of essential hypertension

>

>

Highblood pressure:
The starting dose is 25 mg a day. Your doctor may increase this to 50 mg a day if
necessary.

Heartfailure:

The starting dose is 25 mg a day. Your doctor may increase this up to 200 mg a day if
necessary.

F orliverdisease:
Upto50mgaday.
Diabetes insipidus (a disease in which an individual produces large amounts
ofdil L

The starting dose is 100 mg twice a day. Your doctor may reduce your dose to 50 mg a

day.

thirsty):

Children
Yourdoctorwill chooseasuitable dose based on your child's age and weight.

Elderly

problems

Your doctor may give you a lower dose because your body may not get rid of CHLODON
Tablets as quickly as normal. If you are not sure how many tablets to take, ask your doctor or
pharmacist. Do not stop taking your tablets suddenly. Ask your doctorfirst.

Ifyou

HLODON h

If you accidentally take more CHLODON Tablets then you should tell your doctor
immediately or contact your nearest accident and emergency department. Show any left-
overmedicines or the empty packet to the doctor.

Ifyouforget to take CHLODON Tablets

If you forget to take a dose, take it as soon as possible, unless it is almost time to take the
nextdose. Do not takea double dose. Then go on as before. If you have any further questions
onthe use of this medicine, ask your doctor, pharmacist, or nurse.

4.Possible Side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

Ifyou getanyofth ing

tstell your doctor or t

Very

morethan1in

Low blood levels of potassium which can cause muscle weakness, muscle twitching, or
abnormal heartbeat

(may tupto1in10peop!
Low levels of sodium which can cause tiredness, confusion, muscle twitching, fits, or
oma
Low levels of magnesium
Highblood sugar levels which can cause tiredness, weakness, or feeling thirsty
Nettlerash
Skinrash
Low blood pressure which may make you feel dizzy when you stand up
Dizziness
Loss of appetite
Upsetstomach
Impotenceinmen.

upto1in1,000peopl
Increased calciumin the blood which can cause agitation, sore eyes, abdominal pain
Sugarinth i
Worsening of diabetes

Qe

show upwhenyourdoctor or yoururine)

Manufactured by :

Quest Pharmaceuticals Pvt. Ltd.
Chhata Pipara, Bara, Nepal

< Yellowingoftheskinor: aused by liver or blood problems (jaundice)
< Increased sensitivity ofyour skin tosunlight
«%+ Abnormal heartbeat th fwhichinclud itati dfainti

Pinsandneedles

Headache

Feeling orbeingsick

Stomach pain

<+ (onstipation

Diarthoea

Reductioninblood platelets which increases therisk of bruising or bleeding

ite blood cells which makesinfection more likely
peofwhite blood cell)inthe blood

< Severereductionin th of
o An i of
<+ Breathing problems

<+ Problemswithyourkidneys

A |

yaffectupto1in100 peopl
% Goutwhich causes pain and swellingin the joints.

Veryrare (mayaffectupto1in10,000 people):

< low levels of chloride in the blood, symptoms include dry mouth, thirst,
gastrointestinal disturbances (including nausea, vomiting), weakness, lethargy,
drowsiness, restlessness, seizures, confusion, headache, muscle pains or cramps,
hypotension

«+ inflammation of the pancreas which causes severe stomach and back pain.

Frequencyunknown:

<+ Decrease in vision or pain in your eyes due to high pressure (possible signs of fluid
accumulationinthevascular layer of the eye (choroidal effusion) or acute angle-closure
glaucoma).

Reporting of side effects:
If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any
possibleside effects not listed in this leaflet.

5.How tostore CHLODON Tablets

This medicinal product does not require any special storage conditions.

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the carton or container
after”EXP".The expiry date refers to the last day ofthat month.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist
how to throw away medicines you no longer use. These measures will help protect the
environment.

6.What CHLODON Tablets contain

Theactive substanceis Chlorthalidone

CHLODON6.25:

Each UncoatedTablet Contains Chlorthalidone USP 6.25 mg.

CHLODON 12.5:
Each UncoatedTablet Contains Chlor

SP12.5mg.

CHLODON 25:
Each UncoatedTablet Contains Chlorthalidone USP 25 mg.

What CHLODON Tabletslook like and the contents of the pack

CHLODON 6.25 tablets are White, Round, Biconvexand Uncoated tablet with break line on
one side. Tablets are packed into Alu-Alu Blister. The pack size is 10 x 10 tablets in a printed
paper carton.

CHLODON 12.5 tablets are White, Round, Biconvex and Uncoated tablet. Tablets are
packedinto Alu-Alu Blister. The packsizeis 1010 tabletsina printed paper carton.

CHLODON 25 tablets are White, Round, Biconvex and Uncoated tablet. Tablets are packed
into Alu-AluBlister. The packsizeis 10x10 tabletsina printed paper carton.

For further information
Quest Pharmaceuticals Pvt. Ltd.
Tripureshwor, Kathmandu
Tel. 01-4240304, Email : quest ktm@quest.com.np,
Website : www.quest.com.np
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